
PA
R

TS
 M

A
N

U
A

L

M
A

N
 4

16
31

58
R

ev
. A

 9
-2

00
7

970355
 3 BAG

DUMP FROM SEAT



632

33

26

30

29
27

35

34

25

4

15

41
43

12

15
10

24

14

13

41

2

4

5

43

13

8

19

18

21

20

22

23

24

9

15

16 31

3

39

3

7

11

18

28 40

17

3 Bag Dump from Seat 

37

36

38

42

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 HSC010 MASTER LINK W/A (LH) 1
2 HSC011 MASTER LINK W/A (RH) 1
3 HSC012 TORQUE ROD 2
4 HSC013 DRIVE LINK 2
5 HSC014 SLAVE LINK 2
6 HSC020 DUMP FRAME 1
7 HSC030 TORQUE LINK ASSEMBLY 1
8 HSC040 GATE ASSEMBLY 1
9 HSC050 HANDLE PIVOT 1
10 HSC080 LATCH ASSEMBLY 1
11 HSC081 LATCH ASSEMBLY RH 1
12 FAS150881 BELT DRIVE TENSION SPRING 1
13 OTH150039 Gas Spring, 144.5mm w/ 40mm Extend Length 2
14 FRA150565 Cable Adjustment Block 1
15 FAS150938 Spring Pin, 1/4" x 1 1/4" 3
16 FAS150908 1/4-20 X 1 1/4 G5 3
17 FAS150815 3/8 Washer SAE 5
18 FAS150942 1/2" Flat Washer 5
19 FAS150816 3/8-16 Nylon Insert Nut 10
20 FAS150827 1/4" USS WASHER 17
21 FAS150850 1/4-20 Nylon Insert Nut 10
22 FAS150830 1/4-20 X 1" G5 2
23 FAS150912 Detent Pin 3/8" x 1 5/8 EL 1
24 FAS150911 1/4"-20 x 3" OL 2
25 FRA150546 TUBE, DFS HANDLE 1
26 FRA150547 DFS WELDED LEVER ASSY. 1
27 FAS150812 5/16" Flat Washer 9
28 FAS150801 5/16-18 Nylon Insert Nut 6
29 FAS150917 Rubber Stopper 5/16-18 Thread 1
30 FAS150937 CS 1/4-20 X 2 G5 1
31 FAS150890 CS 5/16-18 X 1 1/4 G5 2
32 FAS150916 Rubber Grip 1" Pipe 1
33 FAS150915 Rubber Grip 1" x 1/4" x 4 1/4 Lg. 1
34 FAS150717-FERRIS 1/16" CABLE 1
35 FAS150718-FERRIS CABLE HOUSING 1
36 FAS150913 CABLE CRIMP, 1/16" 2
37 FAS150719 1/16" CABLE TIP 2
38 FAS150720 FERRULES FOR CABLE 5 mm HOUSING 2
39 FAS150909 3/4" HOLE PLUG, PLASTIC 8
40 305 012 013 3-BAG DFS MANUAL FABRIC 1
41 FAS150945 PLASTIC FLANGE BUSHING, 1/2" ID x 5/8" OD 12
42 FAS150946 1/4-20 SET SCREW 2
43 FAS150947 SHOULDER BOLT  .50 X .50 2

11/13/07 4163158 Page 2



Index # Description Qty CGC P/N
1 MASTER LINK W/A (LH) 1 4163101
2 MASTER LINK W/A (RH) 1 4163102
3 TORQUE ROD 2 4163103
4 DRIVE LINK 2 4163104
5 SLAVE LINK 2 4163105
6 DUMP FRAME 1 4163106
7 TORQUE LINK ASSEMBLY  1 4163107
8 GATE ASSEMBLY  1 4163108
9 HANDLE PIVOT  1 4163109
10 LATCH ASSEMBLY LH 1 4163110
11 LATCH ASSEMBLY RH 1 4163111
12 TENSION SPRING 1 4163112
13 Gas Spring, 144.5mm w/ 40mm Extend Length 2 4163113
14 Cable Adjustment Block  1 4163114
15 Spring Pin, 1/4" x 1 1/4"  3 64061-25
16 1/4-20 X 1 1/4 G5  3 64123-80
17 3/8 Washer SAE 5 64163-04
18 1/2" Flat Washer  5 64163-19
19 3/8-16 Nylon Insert Nut  10 64229-03
20 1/4" USS WASHER  17 64163-55
21 1/4-20 Nylon Insert Nut 10 64229-01
22 1/4-20 X 1" G5 2 64123-27
23 Detent Pin 3/8" x 1 5/8 EL  1 4163115
24 1/4"-20 x 3" OL Eyebolt  2 4163116
25 TUBE, DFS HANDLE  1 4163117
26 DFS WELDED LEVER ASSY.  1 4163098
27 5/16" Flat Washer 9 64163-55
28 5/16-18 Nylon Insert Nut  6 64229-02
29 Rubber Stopper 5/16-18 Thread 1 4163118
30 CS 1/4-20 X 2 G5 1 64123-60
31 CS 5/16-18 X 1 1/4 G5  2 64123-47
32 Rubber Grip 1" Pipe  1 4163097
33 Rubber Grip 1" x 1/4" x 4 1/4 Lg. 1 PL5029
34 1/16" CABLE  1 4163099
35 CABLE HOUSING 1 4163100
36 CABLE CRIMP, 1/16"  2 4163417
37 1/16" CABLE TIP  2 4163148
38 FERRULES FOR CABLE 5 mm HOUSING 2 4163148
39 3/4" HOLE PLUG, PLASTIC  8 4163119
40 3-BAG DFS MANUAL FABRIC 1 4163120
41 PLASTIC FLANGE BUSHING, 1/2" ID x 5/8" OD 12 4163121
42 1/4-20 SET SCREW  2 64044-1
43 SHOULDER BOLT .50 X .50 2 4163096

3 Bag Dump from Seat Parts List

11/13/07 4163158 Page 3



Ring Detent Pin

5/16 -18 Nylon Insert Nut

5/16 Flat Washer

5/16 Flat Washer

5/16 Eyebolt

Cable

Handle

Handle Pivot

Dump from Seat Installation

Initial Handle Installation Instructions:
Remove Ring Detent Pin from Handle Pivot.1.
Remove Nylon Insert Nut and 5/16" Flat Washer from Eyebolt.2.
Place Handle into Handle Pivot as shown.3.
Insert Eyebolt with washer through Handle Pivot and Handle.4.
Install 5/16 Flat Washer and Nylon Insert Nut.5.
Tighten Nylon Insert Nut to snug allowing the handle to pivot on the Eyebolt.6.
Insert Ring Detent Pin to prevent Handle from rotating towards the unit.7.

Handle Storage Instructions:
Remove Ring Detent Pin from Handle Pivot.1.
Fold Handle towards front of unit.2.
Replace Ring Detent Pin.3.

Dump From Seat Installation Instructions:
Open catcher top and remove grass bags.1.
Unfold handle and secure with Ring Detent Pin.2.
Insert Dump from Seat into catcher.3.
Close lid of catcher.4.
Engage Travel Lock Pin to secure catcher top.5.

11/13/07 4163158 Page 4


	Manual DFS Handle Installation Sheet.PDF
	Sheet1
	Drawing View1


	Explode -  3 Bag DFS - Manual Page 1.PDF
	Sheet1
	Drawing View25



